

Review Article

Newer anticoagulants for the prevention of venous thromboembolism

ANUPAMA JAGGIA

INTRODUCTION

Anticoagulation is the mainstay of treatment for patients with venous thromboembolism (VTE); this includes patients with both deep vein thrombosis (DVT) and pulmonary embolism (PE).¹

Heparin (both unfractionated and low molecular weight) and warfarin (along with other coumarin anticoagulants) have been the traditional anticoagulants in use. However, these drugs have many drawbacks,² and hence the need for a new and ideal anticoagulant. To be labelled as an 'ideal' anticoagulant, it would have to be highly efficacious and at the same time very safe (i.e. carry a low risk of bleeding), have a fixed dosing schedule and ease of administration, i.e. by the oral route with minimal therapeutic monitoring and a rapid onset of action with potential for rapid reversibility (i.e. have an antidote).³

TRADITIONAL ANTICOAGULANTS

Parenteral

As heparin and its analogues have to be administered parenterally, they cannot be called 'ideal' anticoagulants. In addition, because of the inability of heparin to inactivate clot-bound thrombin, reversing thrombosis is not possible.² As expectations from the ideal anticoagulant continue to rise, the ability to reverse thrombosis is another feature to be considered.

Oral

Warfarin (the prototype of vitamin K antagonists), though administered orally, has a very narrow therapeutic index. Overdosing can lead to bleeding and underdosing to the risk of recurrent thrombosis.⁴ It requires frequent laboratory monitoring during its use. A large number of drug and food interactions and delayed onset of action requiring bridging therapy with heparins are the other major drawbacks of this class of oral anticoagulants.⁵

NEW PARENTERAL ANTICOAGULANTS

Fondaparinux

This is a synthetic pentasaccharide that acts as a selective indirect parenteral factor Xa inhibitor and can be used as an anticoagulant in the initial management of patients with VTE.¹ It is administered subcutaneously and requires only once-daily dosing as it has a half-life of 17 hours.⁶ Fondaparinux has been evaluated in many

large trials, and the data acquired have supported its use in thromboprophylaxis.

Fondaparinux was initially shown to be as efficacious as enoxaparin, with no increase in the risk of bleeding or death. Of 908 patients on fondaparinux, 37 (4%) were found to have evidence of VTE on day 11 of elective hip replacement surgery versus 85 of 919 (9%) of those on enoxaparin.⁷

In a double-blind study, 2275 consecutive adult patients undergoing elective hip replacement surgery were randomly assigned to receive postoperative subcutaneous injections of either 2.5 mg fondaparinux once daily or 30 mg enoxaparin twice daily. The primary efficacy outcome was VTE on day 11. This was recorded in 48 (6%) of 787 patients on fondaparinux and in 66 (8%) of 797 patients on enoxaparin. The relative reduction in risk was 26.3%. Hence, 2.5 mg fondaparinux once daily was not significantly more effective than 30 mg enoxaparin twice daily in reducing risk of VTE, but was equally effective. Also, there was no increase in clinically relevant bleeding in this study.⁸

In the Matisse DVT trial, 2205 patients were treated with a once-daily subcutaneous dose of fondaparinux (5.0 mg if <50 kg body weight; 7.5 mg if 50–100 kg; 10 mg if >100 kg) or twice-daily subcutaneous low molecular-weight heparin (LMWH; enoxaparin 1 mg/kg) for at least 5 days using a blinded design. There was no difference between the two agents in the occurrence of recurrent VTE at 3 months.⁹

The PEGASUS Investigators demonstrated that postoperative fondaparinux was at least as effective as perioperative dalteparin in patients undergoing high-risk abdominal surgery. The rate of VTE was 4.6% with fondaparinux compared with 6.1% with dalteparin, with no significant increase in the risk of bleeding.¹⁰

The ARTEMIS Investigators studied the effect of 2.5 mg fondaparinux versus placebo in 849 patients ≥60 years with acute medical illnesses. This study found that there was a relative risk reduction of 46.7% with fondaparinux as compared to placebo, with no increase in the risk of major bleeding.¹¹

In summary, fondaparinux was shown to be efficacious in these trials for the prevention and treatment of VTE, with evidence of substantial reduction in the risk of bleeding and mortality.¹² It has been approved by the US Food and Drug Administration (FDA).

Unfortunately, there is no laboratory test available that can monitor the therapeutic efficacy of this drug and it does not have a specific antidote. Cessation of therapy and transfusion of fresh frozen plasma are the measures to be taken in the event of bleeding. Recombinant factor VIIa may reverse the bleeding

Department of Clinical Haematology, Sir Ganga Ram Hospital,
New Rajinder Nagar, New Delhi 110060, India;
anupama.jaggia@sgrh.com

caused by this drug, but needs further evaluation in this setting.¹³ There is a biotinylated version of the pentasaccharide class of anticoagulants whose action is easily reversible by the egg white protein avidin.¹⁴ However, there is not much evidence from large randomized controlled trials yet to support its use.

The American College of Chest Physicians recommends thromboprophylaxis with a LMWH, low-dose unfractionated heparin (LDUH) or fondaparinux for patients undergoing major surgery. It is recommended that patients undergoing elective hip or knee arthroplasty be on anticoagulation with an LMWH, fondaparinux or a vitamin K antagonist, maintaining an international normalized ratio (INR) of 2–3.¹⁵

NEWER ORAL ANTICOAGULANTS

Despite the promise of parenteral fondaparinux, the need and search for the ‘ideal’ (oral and reversible) anticoagulant continues. In the process, newer drugs have been developed.

Dabigatran etexilate (an oral thrombin inhibitor), rivaroxaban and apixaban (oral anti-factor Xa inhibitors) are three agents that are in advanced stages of development as well as clinical use as oral anticoagulants.⁴ These compounds have the potential to complement the action of heparins and fondaparinux for short-term anticoagulation, and/or to replace vitamin K antagonists for long-term anticoagulation in most patients.¹⁶

The first direct oral thrombin inhibitor to complete phase 3 trials was ximelagatran, but further development was dropped due to hepatotoxicity.¹⁷ The drug that has progressed further in its development is dabigatran etexilate.

Major orthopaedic surgery, such as total knee replacement, hip replacement and hip fracture repair, puts patients at the highest risk for VTE. PE is the main cause of death in these patients.¹⁸ Hence, these newer anticoagulants have been studied in major orthopaedic trials, with the aim of finding an ideal drug for thromboprophylaxis in the postoperative period.

Dabigatran

Dabigatran etexilate is an oral prodrug, which is rapidly converted by serum esterases to dabigatran, a competitive direct thrombin inhibitor. Its bioavailability is 6.5%, and it has a 2-hour onset of action, and a 12–18-hour half-life.⁴ It is administered once or twice daily. Eighty per cent of the drug is excreted through the kidney. Direct thrombin inhibitors (excluding argatroban) are mainly excreted by the kidneys, and hence their doses require adjustment in cases of renal impairment.¹⁹ It is not recommended for patients with a creatinine clearance <30 ml/hour. It prolongs the activated partial thromboplastin time (APTT), has a negligible effect on the prothrombin time (PT), but has the maximum effect on prolonging the Ecarin clotting time.⁴

The major trials in orthopaedic thromboprophylaxis with dabigatran include the RENOVATE trial, which was a double-blind study including 3494 patients who had undergone total hip replacement. In this trial, two different doses of dabigatran (220 mg once daily versus 150 mg once daily) were compared with enoxaparin in a prophylactic dose, and dabigatran was found to be as efficacious as enoxaparin. The risk of VTE and bleeding with either of these agents at both the doses was the same.²⁰

The REMODEL trial included 2076 patients undergoing total knee replacement. Two different doses of dabigatran (220 mg once daily and 150 mg once daily) were compared with enoxaparin prophylaxis. It was found that dabigatran was not inferior to enoxaparin for the prophylaxis of VTE, and the risk of bleeding with both these agents (even at different doses) was the same.²¹

The British National Institute of Clinical Excellence (NICE) has reviewed the data from these major trials and concluded that dabigatran etexilate is comparable to LMWH in preventing VTE events and in terms of short-term adverse effects. However, dabigatran etexilate does not have an antidote, while LMWH and warfarin do.²²

Dabigatran is approved in Europe and Canada for thromboprophylaxis following total hip and total knee replacement surgeries, and is under consideration in many countries for the prevention of stroke in atrial fibrillation.

The summary of product characteristics states that dabigatran etexilate should be started within 1–4 hours of surgery at a dose of 110 mg. Thereafter, treatment is continued with a standard dose of 220 mg once daily for 10 days after knee replacement, and for 28–35 days after hip replacement. For special patient populations (including patients with moderate renal impairment, those >75 years and those receiving amiodarone), a reduced dose of 150 mg (75 mg starting dose, 150 mg continuing dose) once daily is recommended.²³

In summary, dabigatran is as effective as warfarin for the treatment of acute VTE and has a safety profile that is similar to that of warfarin, does not require laboratory monitoring²⁴ and has a more predictable response.²⁵ As this drug has fewer drug interactions than warfarin, it is likely to have a better compliance as well.²⁶

Argatroban

This is a direct thrombin inhibitor and is indicated for the treatment and prophylaxis of thrombosis in patients with heparin-induced thrombocytopenia and in those with heparin-induced thrombocytopenia undergoing percutaneous coronary intervention.

Two prospective multicentre, non-randomized, open-label studies (ARG-911 and ARG-915) evaluated the efficacy and safety of argatroban as an anticoagulant in patients with heparin-induced thrombocytopenia.^{27,28} Both studies showed that the incidence of the primary efficacy end-point (a composite of all-cause death, all-cause amputation or new thrombosis) was reduced in argatroban-treated patients versus control subjects. In both studies, bleeding rates were similar between the groups. Argatroban has also been evaluated in three prospective, multicentre, open-label studies (ARG-216, ARG-310 and ARG-311) in patients with heparin-induced thrombocytopenia who underwent percutaneous coronary intervention.²⁹ A pooled analysis of these studies showed that most (>95%) patients achieved a satisfactory outcome from the procedure and were adequately anticoagulated.³⁰

A single-centre retrospective study on 138 patients compared the effectiveness of bivalirudin and argatroban in achieving the goals of anticoagulation. It also assessed the safety and efficacy in patients with known or suspected heparin-induced thrombocytopenia. Ninety-two patients were on bivalirudin and 46 on argatroban. New thromboembolic events occurred in 7 patients (8%) receiving bivalirudin and 2 (4%) receiving argatroban ($p=0.718$). Bleeding events occurred at similar rates in both the groups (9% for bivalirudin v. 11% for argatroban). Hence, bivalirudin and argatroban were similar in achieving and maintaining therapeutic anticoagulation goals, clinical outcomes and safety.³¹

Argatroban is given parenterally. For continuous anticoagulation, argatroban 0.75 µg/kg/minute (0.2 µg/kg/minute in hepatic impairment) is used. The dose is adjusted to achieve a therapeutic activated partial thromboplastin time (APTT). A multicentre, single-arm, open-label study of 18 children requiring non-heparin

anticoagulation, and hence on argatroban, found that it rapidly provides adequate levels of anticoagulation and is generally well tolerated.³²

The drug requires dose modification in hepatic and renal dysfunction. Total serum bilirubin >1.5 mg/dl or combined hepatic and renal dysfunction are indications for decreasing the dose. The dose can be titrated by monitoring the APTT values such that they are 1.5–3-times the control.³³

There is no specific antidote for argatroban overdose. If life-threatening bleeding occurs or excessive plasma concentrations of argatroban are suspected, therapy should be discontinued immediately and symptomatic therapy provided to the patient.³⁴

Rivaroxaban

Rivaroxaban is a potent and selective oral factor Xa inhibitor with a bioavailability of nearly 80%. Its plasma levels peak after 3–4 hours, and it has a mean half-life ranging from 5 to 9 hours in young individuals, and from 11 to 13 hours in the elderly. It is excreted mainly by the kidneys but also by the faecal and biliary routes. Rivaroxaban can be administered at a fixed dose to any patient and does not need laboratory monitoring.¹

The major trials in orthopaedic thromboprophylaxis with rivaroxaban include the RECORD1, RECORD2 and RECORD3 trials which compared rivaroxaban with enoxaparin prophylaxis in total hip and knee replacement. They showed that rivaroxaban was superior in preventing VTE.

The RECORD1 study included 3153 patients and concluded that a once-daily 10 mg oral dose of rivaroxaban was significantly more effective for extended thromboprophylaxis than a once-daily 40 mg subcutaneous dose of enoxaparin in patients undergoing elective total hip arthroplasty. Both drugs had a similar safety profile.³⁵

In the RECORD2 trial, 2509 patients scheduled to undergo elective total hip arthroplasty were randomly assigned to oral rivaroxaban 10 mg once daily for 31–39 days (with placebo for 10–14 days) or enoxaparin 40 mg once daily subcutaneously for 10–14 days (with placebo for 31–39 days). The primary efficacy outcome was the composite of DVT, non-fatal PE and all-cause mortality up to day 30–42. The results showed that extended thromboprophylaxis with rivaroxaban was significantly more effective than short-term enoxaparin and placebo for the prevention of VTE.³⁶

The RECORD3 trial was done on 2531 patients and revealed that rivaroxaban was superior to enoxaparin for thromboprophylaxis after total knee arthroplasty, with similar rates of bleeding.³⁷

In the RECORD4 trial, 3148 patients undergoing knee arthroplasty received either oral rivaroxaban 10 mg once daily beginning 6–8 hours after surgery, or subcutaneous enoxaparin 30 mg every 12 hours, starting 12–24 hours after surgery. The results showed that oral rivaroxaban for 10–14 days was significantly superior to subcutaneous enoxaparin for the prevention of VTE.³⁸

The Einstein-DVT Dose Ranging Study has shown the need for further trials to evaluate the most appropriate dose for rivaroxaban.³⁹ The British NICE recommended rivaroxaban as an option for the prevention of VTE in adults undergoing elective total hip or knee replacement surgeries.⁴⁰

The summary of product characteristics for rivaroxaban states that it should be taken orally once daily at a dose of 10 mg per day. The initial dose should be taken 6–10 hours after surgery. The duration of treatment depends on the individual risk of the patient for VTE, which is determined by the type of orthopaedic surgery.

The recommended duration of treatment is 5 weeks for patients undergoing major hip surgery and 2 weeks for patients undergoing major knee surgery. According to the document, approximately 14% of treated patients across the phase 3 studies experienced adverse reactions. Bleeding was noticed in 3.3% and anaemia in approximately 1%. Other common adverse reactions were nausea and an increase in transaminases.⁴¹

Rivaroxaban is now approved in Canada and Europe for thromboprophylaxis after major orthopaedic surgery. However, the US FDA decided not to approve it due to the concern that it 'could lead to bleeding events in significantly more patients than enoxaparin'. The FDA has requested more safety data and the possibility of approval at a later date remains.⁴²

Apixaban

Apixaban is a selective direct factor Xa inhibitor given orally in a dose of 2.5 mg twice daily. It has a 3-hour onset of action and a half-life of 8–15 hours. It is well tolerated by patients with hepatic and renal disease. Potent CYP 3A4 inhibitors decrease the absorption of apixaban.⁴³ When added to dual antiplatelet therapy with aspirin and clopidogrel, apixaban resulted in unacceptably high rates of major bleeding.⁴⁴

The major trials in orthopaedic thromboprophylaxis with apixaban include the ADVANCE2 trial. It included 3057 patients and showed that apixaban 2.5 mg twice daily commenced on the morning after total knee replacement is a convenient and more effective oral alternative to enoxaparin 40 mg per day. It is not accompanied by increased bleeding.⁴⁵

The double-blind ADVANCE3 trial conducted on 5407 patients found that among patients undergoing hip replacement, thromboprophylaxis with apixaban, as compared with enoxaparin, was associated with lower rates of VTE without increased bleeding.⁴⁶

CONCLUSION

In addition to prophylaxis for VTE, newer anticoagulants are also being tested for use in patients with atrial fibrillation, prosthetic heart valves and coronary artery disease.⁴

The main limitations of these new anticoagulants are their high cost and the lack of specific antidotes.⁴⁷ Hence, the search for the 'ideal' anticoagulant is still on, even though we have 'newer' and more promising anticoagulants. Parenteral direct factor II inhibitors (flavogatan sodium), orally active direct factor X inhibitors apixaban, betrixaban, YM150, edoxaban, and new parenteral factor Xa inhibitors (idraparinux, idrabiotaparinux, biotinylated idraparinux; SSR 126517), ultra-low molecular-weight heparins (ULMWH: AVE5026, RO-14) are the other new anticoagulants undergoing clinical testing¹⁶ in the search for the ideal anticoagulant, which will help simplify treatment paradigms and improve overall clinical outcomes.⁴⁸

The main advantages of the newer anticoagulants are the oral route of administration, rapid onset of action, limited drug interactions, better efficacy with regard to thromboprophylaxis and a lower risk of bleeding with some of these agents. Our concern is that we do not have years of experience or data on pregnant women and children with these drugs, as we have for heparin and warfarin. There may still be a lot to learn about these newer anticoagulants as we introduce them in clinical practice.

At present, the newer oral anticoagulants are not available in India. It will be interesting to note their cost when available here, which would merit a cost-effectiveness analysis in the Indian set-up.

REFERENCES

1. Ageno W. Recent advances in the management of venous thromboembolism. *Korean J Hematol* 2010;**45**:8–13.
2. Weitz JI, Hudoba M, Massel D, Maraganore J, Hirsh J. Clot-bound thrombin is protected from inhibition by heparin-antithrombin III but is susceptible to inactivation by antithrombin III-independent inhibitors. *J Clin Invest* 1990;**86**:385–91.
3. Haas S. New anticoagulants—Towards the development of an “ideal” anticoagulant. *Vasa* 2009;**38**:13–29.
4. Francis CW. New issues in oral anticoagulants. *Hematology Am Soc Hematol Educ Program* 2008:259–65.
5. Knepper J, Ramacciotti E, Wakefield TW. Novel anticoagulants: A discussion of clinical use in the treatment and prevention of venous thromboembolism. *Phlebology* 2011;**26**:3–7.
6. Bergqvist D. Review of fondaparinux sodium injection for the prevention of venous thromboembolism in patients undergoing surgery. *Vasc Health Risk Manag* 2006;**2**:365–70.
7. Lassen MR, Bauer KA, Eriksson BI, Turpie AG; European Pentasaccharide Elective Surgery Study (EPHESUS) Steering Committee. Postoperative fondaparinux versus preoperative enoxaparin for prevention of venous thromboembolism in elective hip-replacement surgery: A randomised double-blind comparison. *Lancet* 2002;**359**:1715–20.
8. Turpie AG, Bauer KA, Eriksson BI, Lassen MR; PENTATHALON 2000 Study Steering Committee. Postoperative fondaparinux versus postoperative enoxaparin for prevention of venous thromboembolism after elective hip-replacement surgery: A randomised double-blind trial. *Lancet* 2002;**359**:1721–6.
9. Büller HR, Davidson BL, Decousus H, Gallus A, Gent M, Piovella F, et al.; Matisse Investigators. Fondaparinux or enoxaparin for the initial treatment of symptomatic deep venous thrombosis: A randomized trial. *Ann Intern Med* 2004;**140**:67–73.
10. Agnelli G, Bergqvist D, Cohen AT, Gallus AS, Gent M; PEGASUS investigators. Randomized clinical trial of postoperative fondaparinux versus perioperative dalteparin for prevention of venous thromboembolism in high-risk abdominal surgery. *Br J Surg* 2005;**92**:1212–20.
11. Cohen AT, Davidson BL, Gallus AS, Lassen MR, Prins MH, Tomkowski W, et al.; ARTEMIS Investigators. Efficacy and safety of fondaparinux for the prevention of venous thromboembolism in older acute medical patients: Randomised placebo controlled trial. *BMJ* 2006;**332**:325–9.
12. Bauer KA. Duration of anticoagulation: Applying the guidelines and beyond. *Hematology Am Soc Hematol Educ Program* 2010;**2010**:210–15.
13. Crowther MA, Warkentin TE. Bleeding risk and the management of bleeding complications in patients undergoing anticoagulant therapy: Focus on new anticoagulant agents. *Blood* 2008;**111**:4871–9.
14. Gross PL, Weitz JI. New anticoagulants for treatment of venous thromboembolism. *Arterioscler Thromb Vasc Biol* 2008;**28**:380–6.
15. Geerts WH, Bergqvist D, Pineo GF, Heit JA, Samama CM, Lassen MR, et al.; American College of Chest Physicians. Prevention of venous thromboembolism: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. 8th ed. *Chest* 2008;**133** (6 Suppl):381S–453S.
16. Gómez-Outes A, Lecumberri R, Pozo C, Rocha E. New anticoagulants: Focus on venous thromboembolism. *Curr Vasc Pharmacol* 2009;**7**:309–29.
17. Ansell J. Warfarin versus new agents: Interpreting the data. *Hematology Am Soc Hematol Educ Program* 2010;**2010**:221–8.
18. Seagroatt V, Tan HS, Goldacre M, Bulstrode C, Nugent I, Gill L. Elective total hip replacement: Incidence, emergency readmission rate, and postoperative mortality. *BMJ* 1991;**303**:1431–5.
19. Lobo BL. Use of newer anticoagulants in patients with chronic kidney disease. *Am J Health Syst Pharm* 2007;**64**:2017–26.
20. Eriksson BI, Dahl OE, Huo MH, Kurth AA, Hantel S, Hermansson K, et al.; RE-NOVATE II Study Group. Oral dabigatran versus enoxaparin for thromboprophylaxis after primary total hip arthroplasty (RE-NOVATE II*): A randomised, double-blind, non-inferiority trial. *Thromb Haemost* 2011;**105**:721–9.
21. Eriksson BI, Dahl OE, Rosencher N, Kurth AA, van Dijk CN, Frostick SP, et al.; RE-MODEL Study Group. Oral dabigatran etexilate vs. subcutaneous enoxaparin for the prevention of venous thromboembolism after total knee replacement: The RE-MODEL randomized trial. *J Thromb Haemost* 2007;**5**:2178–85.
22. NICE technology appraisal guidance 157. *Dabigatran etexilate for the prevention of venous thromboembolism after hip or knee replacement surgery in adults*. London: National Institute for Health and Clinical Excellence; 2008.
23. Summary of product characteristics for Dabigatran (last updated on 15 Feb 2011). Available at <http://www.medicines.ie/medicine/13718/SPC/Pradaxa+75+mg+hard+capsule> (accessed on 26 May 2011).
24. Schulman S, Kearon C, Kakkar AK, Mismetti P, Schellong S, Eriksson H, et al.; RECOVER Study Group. Dabigatran versus warfarin in the treatment of acute venous thromboembolism. *N Engl J Med* 2009;**361**:2342–52.
25. Calvo Romero JM. [Should dabigatran or vitamin K antagonists be used in prevention of stroke in patients with atrial fibrillation?]. *Rev Clin Esp* 2011;**211**:142–6.
26. Fisher WD. New oral anticoagulants and outpatient prophylaxis of venous thromboembolism. *Am J Manag Care* 2011;**17** (1 Suppl):S15–S21.
27. Lewis BE, Wallis DE, Berkowitz SD, Matthai WH, Fareed J, Walenga JM, et al.; ARG-911 Study Investigators. Argatroban anticoagulant therapy in patients with heparin-induced thrombocytopenia. *Circulation* 2001;**103**:1838–43.
28. Lewis BE, Walenga JM. Argatroban in HIT type II and acute coronary syndrome. *Pathophysiol Haemost Thromb* 2002;**32** (3 Suppl):46–55.
29. Lewis BE, Matthai WH Jr, Cohen M, Moses JW, Hursting MJ, Leya F; ARG-216/310/311 Study Investigators. Argatroban anticoagulation during percutaneous coronary intervention in patients with heparin-induced thrombocytopenia. *Catheter Cardiovasc Interv* 2002;**57**:177–84.
30. Babuin L, Pengo V. Argatroban in the management of heparin-induced thrombocytopenia. *Vasc Health Risk Manag* 2010;**6**:813–19.
31. Skrupky LP, Smith JR, Deal EN, Arnold H, Hollands JM, Martinez EJ, et al. Comparison of bivalirudin and argatroban for the management of heparin-induced thrombocytopenia. *Pharmacotherapy* 2010;**30**:1229–38.
32. Young G, Boshkov LK, Sullivan JE, Raffini LJ, Cox DS, Boyle DA, et al. Argatroban therapy in pediatric patients requiring nonheparin anticoagulation: An open-label, safety, efficacy, and pharmacokinetic study. *Pediatr Blood Cancer* 2011;**56**:1103–9.
33. Levine RL, Hursting MJ, McCollum D. Argatroban therapy in heparin-induced thrombocytopenia with hepatic dysfunction. *Chest* 2006;**129**:1167–75.
34. GlaxoSmithKline LLC. ARGATROBAN—argatroban injection, solution. Available at <http://daily.med.nlm.nih.gov/dailymed/archives/fdaDrugInfo.cfm?archiveid=20758> (accessed on 26 May 2011).
35. Eriksson BI, Borris LC, Friedman RJ, Haas S, Huisman MV, Kakkar AK, et al.; RECORD1 Study Group. Rivaroxaban versus enoxaparin for thromboprophylaxis after hip arthroplasty. *N Engl J Med* 2008;**358**:2765–75.
36. Kakkar AK, Brenner B, Dahl OE, Eriksson BI, Mouret P, Muntz J, et al.; RECORD2 Investigators. Extended duration rivaroxaban versus short-term enoxaparin for the prevention of venous thromboembolism after total hip arthroplasty: A double-blind, randomised controlled trial. *Lancet* 2008;**372**:31–9.
37. Lassen MR, Ageno W, Borris LC, Lieberman JR, Rosencher N, Bandel TJ, et al.; RECORD3 Investigators. Rivaroxaban versus enoxaparin for thromboprophylaxis after total knee arthroplasty. *N Engl J Med* 2008;**358**:2776–86.
38. Turpie AG, Lassen MR, Davidson BL, Bauer KA, Gent M, Kwong LM, et al.; RECORD4 Investigators. Rivaroxaban versus enoxaparin for thromboprophylaxis after total knee arthroplasty (RECORD4): A randomised trial. *Lancet* 2009;**373**:1673–80.
39. Buller HR, Lensing AW, Prins MH, Agnelli G, Cohen A, Gallus AS, et al.; Einstein-DVT Dose-Ranging Study investigators. A dose-ranging study evaluating once-daily oral administration of the factor Xa inhibitor rivaroxaban in the treatment of patients with acute symptomatic deep vein thrombosis: The Einstein-DVT Dose-Ranging Study. *Blood* 2008;**112**:2242–7.
40. NICE technology appraisal guidance 170. *Rivaroxaban for the prevention of venous thromboembolism after total hip or total knee replacement in adults: This guidance was developed using the single technology appraisal process*. London: National Institute for Health and Clinical Excellence; 2009.
41. Summary of product characteristics for rivaroxaban. Last updated on medicines: 06/07/2010. Available at <http://www.medicines.ie/medicine/13755/SPC/Xarelto> (accessed on 26 May 2011).
42. Garcia D, Libby E, Crowther MA. The new oral anticoagulants. *Blood* 2010;**115**:15–20.
43. Zikria J, Ansell J. Oral anticoagulation with factor Xa and thrombin inhibitors: Is there an alternative to warfarin? *Discov Med* 2009;**8**:196–203.
44. Jiménez D, Yusen RD, Ramacciotti E. Apixaban: An oral direct factor-Xa inhibitor. *Adv Ther* 2012;**29**:187–201. Available at: <http://www.ncbi.nlm.nih.gov/pubmed/22354465> (accessed on 10 March 2012).
45. Lassen MR, Raskob GE, Gallus A, Pineo G, Chen D, Hornick P; ADVANCE-2 investigators. Apixaban versus enoxaparin for thromboprophylaxis after knee replacement (ADVANCE-2): A randomised double-blind trial. *Lancet* 2010;**375**:807–15.
46. Lassen MR, Gallus A, Raskob GE, Pineo G, Chen D, Ramirez LM; ADVANCE-3 Investigators. Apixaban versus enoxaparin for thromboprophylaxis after hip replacement. *N Engl J Med* 2010;**363**:2487–98.
47. Mannucci PM, Franchini M. Old and new anticoagulant drugs: A mini review. *Ann Med* 2011;**43**:116–23.
48. Mavranakas T, Bounameaux H. The potential role of new oral anticoagulants in the prevention and treatment of thromboembolism. *Pharmacol Ther* 2011;**130**:46–58.